1HAERS/Machine body

2. Fih3EE /Shaft mechanism

2. FihEEE /Shaft mechanism
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Ee = HeE FE H# & W NAME OF PARTS Fs & 5 e E 4 2 W NAME OF PARTS Fs = e T H#H 2 W NAME OF PARTS
1 062710812 3 12$T SM4.76-28x9 SCREW PAN SM4. 76-28x9 1 101031601 1 1247 SM7.14 SCREW PAN SM7.14 32 1101041101 1 SHTIT IR NEEDLE BAR THREAD GUIDE
2 |168012201| 1 E R FACE PLATE 2 |101034301| 1 HMEHEE OIL QUANTITY PIN SLEEVE 33 1150241011 1 |#1$+DBx114 NEEDLE DBX1 #14
3 168012301 1 R GASKET 3 125031501 1 T A COUNTER WEIGHT 34 1101041001 1 ¥ §T42%T SM3.18 SCREW PAN SM3. 18
4 |115011401 2 | #HBEESS RUBBER 8.5 4 1101031801] 1 | #2$TSM7.14 SCREW PAN SM7.14 35 |101011801| 1 |#fEtRAH SLIDE PLATE COMPONENTS
5 |101011001| 2 BEE12.2 RUBBER 12.2 5 ]168020501| 1 LHETHE MAIN SHAFT BUSHING FRONT 36 115023401 1 |4t M THREAD PLATE M
6 |115010401| 1 REWR SIDE PLATE 6 |101031701] 4 | #2%7 SM6.35-40x6 SCREW SM6. 35-40X6 37 115023501 2 |i24TSM4.37 SCREW PAN SM4. 37
7 062501216 9 B24T M5X 12 SCREW PAN M5X12 7 1014500832 2 #24T M5 X 8 SCREW PAN M5X8 38 1101032501 1 e THRUST COLLAR
8 |115010501 1 BEWATE GASKET 8 1101032101 1 LRERIRBNEE BOBBIN WINDER DRIVING WHEEL 39 (0147706321 2 | #$TSM6.35X40-6 SCREW SM6. 35 X 40-6
9 168010901 1 % 37.8 RUBBER 37.8 9 ]168020901| 1 LihHE BUSHING INTERMSDIATE 40 1101030601 1 | #&4FB5HE 0IL PROOF SLEEVE
10 [119012101| 1 | BxE MOTOR COVER 10 |119021001| 1 | L% MAIN SHAFT 41 [101032502| 1 | L@ THRUST COLLAR
11 |018502532] 4 #2$T M5X 25 SCREW PAN M5X25 11 1168021101 1 THEWE MAIN SHAFT BUSHING READ 42 los1004870 1 |oEEe6.5x1.5 0-RING 6.5X1.5
12 |115010701| 2 | #&EZE15.5 RUBBER 15.5 12 |115024001| 1 iE 0IL SEAL 43 (101034201 1 |HEERLOHE OIL QUANTITY ECCENTRIC PIN
13 1101013201 2 1257 4.37-40X5.5 SCREW PAN 4. 37-40X5.5 13 11680213021 1 TR YAHE SERVO NOTOR ASSY
14 101012601 1 BN EDGE WINDING DEVICE 14 1028050246| 3 | MHHETS SPRING WASHERT5
15 |168011701| 4 RS HE BED SCREW STUD 15 025050132 3 #E M5 WASHER M5
16 |101011401] 1 B2 21 RUBBER 21 16 018501432 3 | #B4TM5X14 SCREW PAN M5X 14
17 |168012001| 1 T UPPER COVER 17 1168023301 1 YRfidEE FILM ROTATING AND ENCODER
18 168012501 5 25T M3 X8 SCREW PAN M3 X8 18 018300632 4 | #2$TM3X6 SCREW PAN M3 X6
19 1101013301 1 7L2£8.8 STOPPLE 8.8 19 1115025303] 1 Eip HANG WHEEL ASM
20 |025050132| 4 | #ES WASHER 5 20 (012501032 2 | #2$TM5%X10 SCREW PAN M5X 10
21 115025401 1 1247 SM8.73 SCREW PAN SM8. 73
22 1012061032 1 25T M6X 10 SCREW PAN M6X10
23 |101031401| 1 PREATHEEM THREAD TAKE-UP LEVER ASM M
24 1115021402 1 #E 8 WASHER 8
25 101043701 1 EHREHEM SLIDE BLOCK SLOT ASSY M
26 |115024601| 2 | #84T SM3.57 SCREW PAN SM3.57 X 40-6
27 |115010801| 1 B ZE 8.5 RUBBER CAP 8.5
28 |115025601| 1 M FELT
29 |101040301| 1 HHFLE NEEDLE BAR BUSH U
30 |101040403| 1 M NEEDLE BAR M
31 |101040901| 1 HFTEM NEEDLE BAR BUSH D M
3. ERI%EE/Presser foot mechanism 3. ERI%EE/Presser foot mechanism 4 1Xp 5 E /Feeed mechanism components
Fe = e EH M NAME OF PARTS
31 [168033801-1| 1 | EMIEIE PRESSER FOOT RESET SPRING ®_46
32 |168033201| 1 | $&IERIIERNEAIHE PRESSER FOOT DRIVING CRANK 47
33 |021600306| 1 128 M6X0.75 NUT M6X0. 75 44
34 1014680632 2 1247 SM4.37-40x6 SCREW SM4. 37-40X%6
35 168033501 1 Hh AR 1 SET SCREW COLLAR
36 |168033601 1 BRIZ IR AT R 2 RUBBER CAP
37 1168033701 1 A E B TR CONNECTING ROD VERTICAL
38 (115034201 1 AERIBEE CUSHION
39 (168031301 1 {7 824TSM4.76x32 | SCREW SM4. 76x32
FS| B S |%= T HEM NAME OF PARTS FE 5 | &= T H &M NAME OF PARTS FS| B S |%= T HEM NAME OF PARTS
1 |101054501) 1| #RST SM3.57 SOREN SH3. 57 30 | 1190420011 1 | daFHATE FRONT SLEEVE OF LIFTING SHAFT 1 [120012101| 1 [ #klHEteyiAs | FEEDING STEPPER MOTOR ASSEMBLY
2 |101054601( 1 | ZE3.7 WASHER 3.7 31 101062901 1 | &FisE FEED SHAFT RETAINING RING 2 |o18401436| 4 | msTM4ax14 SCREW M4 14
3 168030301 1 AERIRF HAND LIFTER 32 014770632 2 12£TSM6.35 SCREW SMé6. 35 3 028040246 4 3&¥'§-}|§]T4 SPRING WASHER T4
4 10810040701 1 | OZLE P4 RING P4 33 [119041901| 1 | &FaTeHA LIFT THE FRONT CRANK 4 |[120010601| 1 | mizsE MOTOR MOUNT
> 102050601 1 f RIS PRESS FOOT LIFTER GAM ASM 34 [119041801| 1 | &FEHF LIFTING SWALL CONNECTING ROD 5 |o2sos0246| 3 | mzmmpTs SPRING WASHER T5
6 101052001 2| ATFLFHRALE LINK SHAFT 35 014500632 2 | #$TM5x6 SCREW M5X6 6 |018501636| 3 | smETMSX16 SOREW M5X16
7 (101052101 2 | FEiREE GE) WASHER 36 [119047101 1 | ta7F4m LIFT THE TOOTH SHAFT 7 lozs0s0132| 3 | =2ms FLAT WASHER 5
8  [168031001-1f 1 aEHﬁﬂﬁPﬂﬂ: HANK LIFTER LINK 37 125064301 1 HE15%x23x%5 OIL SEAL 15X23X5 8 1120010101 1 R IR 2 B FEED DRIVE CRANK
9 |168030901 1 f fAEHH LIFTING LEVER LINK 38 |168043001| 1 | aF@sHE LIFTING SHAFT MIDDLE SLEEVE o lo21350106| 2 |mEM3S NUT 3.5
10 (0480503421 3| AEES SNAP RING £5 39 1103043001 1 | fEFRHERH REAR CRANK 10 [115026801| 2 | #kekiiFes THREAD TAKE-UP LINK PIN
1111010563011 2 | 2635 WASHER 6. 35 40 103042901 1 | tAZF A TOOTH LIFTING CRANK HINGE SHAFT 11 [120012301| 2 | mme24z BEARING 6247
121115034301 2 | BH{LERST SM4A.76 SCREMW S4. 76 41 [125013001| 1 | #Ez2E 153 RUBBER STOPPER 15.3 12 |120010201] 1 | s FEEDING LINK
131115034501 1 | BH{LERST SM6.35 SCREW SMe. 35 42 [101063501| 3 | #8$TSM4.76-28X15 | scRew swa. 76-28X15 13 [115021402 1 | 2ms WASHER 8
14 (115034601 1 f BRiSRIAFAF LIFT KNEE CONTROL LEVER 43 |103046901| 1 | &FiEH TOOTH LIFTING LINK 14 |120010401| 1 | iX#idhiR FEED CRANK
151168031501 1 | AEBRSTAR PRESSURE REGULATING BOL 44 1101032501 1 | Lk UPPER SHAFT RETAINING RING 15 |120012401| 2 | mamp SHAFT GASKET
16 [1ot0s0s0t] 1 f A ST PRESSER GUIDE BAR 45 (014770632 2 [ #2$TSM6.35-40X6 SCREW SM6. 35-40X6 16 [120012201| 2 | i&EH#A&K7x10x10 | NEEDLE ROLLER BEARINGS K7X10X10
17 [12s050401) 1 f AR PRESSER SPRING 46 1119042101 1 | §aZF Q% LIFT CAM 17 |120011001] 1 | EREEHE FEEDING CRANK BUSH
18 11680318011 1 | EAFSR NEEDLE BAR GUIDE BAACKET 47 [103046701| 2 | #2$7SM6.35-40X11 | SCREW SM6. 35-40X11 18 |014760832| 2 | imsTSM5.95-28x8 | screw sws. 95-28x8
19 115024801 1 25T SM6:35 SCREW SMé6. 35 48 115046701 1 HELD WASHER 4.2 19 012400532 2 E24TM4AX5 SCREW MAX5
;? 101050901) 1 | EAFEMHE SHOGK PAD 49 [120011901| 1 FHRE TOOTH HOLDER 20 |120010301] 1 Rl FEED SHAFT
Sl edved] I Egﬂg ey o | MING LONER 21 |101062601| 1 | #$7SM4.37-40x8.5 | SCREW SW4. 37-40X8. 5
23 1115031001 1 1247 SM3.57 SCREW SM3. 57 22 | 115046301 2 12£TSM4.37-40x14 SCREW SM4. 37-40X14
) : 23 | 180046601 1 FEE5H TOOTH FRAME PIN
241101051301 1| ks PROTECT SHELF 24 |188250103| 2 | smsTM3x4 SCREW M3x4
25+ 1101051201 1 EBIM MPRESSER FOOT ASM M 5 | 180049401 ] 1§#ﬁ A CLOTH FEEDER
2256+ 101051202 1 E;Eﬂ] H WPRESSER FOOT ASM H 26 |119041701| 2 | $AZFiEFFSS LIFTING CONNECTING ROD PIN
168032701 1 AEMICE HAND LIFTER CAM 27+ 1115046901 ] R M FEEDING TEETH M
2710146008321 2 SRET MG <8 SCREW PAN M6 8 27+ |115046902| 1 ERFH FEEDING TEETH H
28 1018601232 1 B2£T M6 X 12 SCREW PAN M6X12 -8 1180042801 2 BETM3x6 SCREN M3X6
291169034001 1 ik BEARING 29 1048140142 1 HEC14 RETAINING RING C14

30 168033101
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PRESSER FOOT CRANK SHAFT




5.5Et8%EE/ Hook components

6./ HEIB2E R /Lubrication

7.2 &% & /Threading mechanism

FE = e T H 2 M NAME OF PARTS Fs & = M= EHEEZ2 M NAME OF PARTS Fs = =< EH®H 2 M NAME OF PARTS
1 101041301 1 iRRAH BEVEL GEAR ASSY 1 115031001 2 | #2%TSM3.57 SCREW PAN SM3.57 1 |062400616| 4 |#B$TM4X6 NEEDLE CLAMP SCREW PAN M4 X6
2 |014760832| 3 12£T SM5.95 SCREW SM5. 95 2 101090701 1 2R E E ] 0IL THREAD BORAD ASM 2 |168070201| 1 ME%E SOLENOID COVER
3 |168050301 1 B FihE VERTICAL SHAFT BUSH U 3 |101090901| 1 ME OIL GAUGE WINDOW 3 |166070301| 1 AR R RE LAY ELEC TENSION RELEASE ASSY
4 1101041902 1 fig: VERTICAL SHAFT 4 101091001 1 0 #E 0 RING 4 1062500816 2 12$T M5 X 8 SCREW PAN M5X8
5 1168050501 1 BHTHE VERTICAL SHAFT BUSH D 5 1101090601| 1 MEE R OIL FELT PRESSER 5 ]168070802| 1 LSRRI SOLENOID SETTING PLATE
6 |115072204| 1 HER E LA HOOK STOPPER 6 101090301 1 s FELT 6 [168070901| 1 NS TENSION SHAFT
7 |125042401 1 12£T SM4.37 SCREW PAN SM4. 37 7 1101091801 1 LHEHE MAIN SHAFT OIL TUBE 7 1169122701 1 MEEHEME TENSION RELEASE RETURN SPRING
8 |115072701 1 BWEERY BOBBIN GASE ASSY 8 |115024001| 1 p::E2) OIL SEAL 8 [180090201| 1 (L85 A FACE PLATE THREAD GUIDE
9 |115072401 1 Bk BOBBIN 9 |168063401| 1 M= ER OIL GAGE WINDOW 9 125022201 1 1257 M4X 6 SCREW PAN M4 X6
10 |115072301 1 HERR A ROTARY HOOK ASSY 10 101091601 1 MRERIZST 0IL PUMP SUPPORT 10 |101010901| 2 | 4247 SM4.76 SCREW PAN SM4. 76
11 115071401 1 HEEST OIL COVER SCREW 11 168061401 1 MR A PUMP UNIT 11 101010801 1 KT RHIFE THREAD TAKE-UP LEVER COVER
12 1125043201 1 S 0IL CORE 12 |101074701| 1 ¥2$T SM5.95 SCREW PAN SM5. 95 12 101022201| 1 1257 SM4.76 SCREW PAN SM4. 76
13 |115073401 2 HE 0OIL SEAL 13 |115072601 1 1257 SM4.37 SCREW PAN SM4. 37 13 1115090301 1 TR SPOOL PLATE
14 1168051401 1 THREIE PUMP BUSH 14 |180085401 1 KA FLOAT ASSY 14 1101022601 3 12$T M5X 10 SCREW PAN M5X10
15 |115071601 1 HHED) 0IL SEAL 15 1119062301 1 MEZE 0IL BOX SEALING RING 15 1168072901| 1 BRI ERAN BOBBIN WINDER ASM
16 1101042901 1 T ROTARY HOOK SHAFT 16 |062350616| 7 |[#B%$TM3.5%X6 SCREW PAN M3.5X6 16 1101022801 2 | #2$T SM3.57 SCREW PAN SM3.57
17 1014770532 2 1247 SM6.35 SCREW PAN SMé. 35 17 1119062401 1 MEE THE OIL BOX COVER 17 ]101022701| 1 7] KNIFE
18 |115072001 1 ZE SET SCREW COLLAR 18 1119062101 1 ME 0IL BOX 18 1168072301| 1 Gerk R R LA BOBBIN THREAD TENSION ASM
19 168051901 1 THIFHE BUSHING THREAD FINGER 19 1115080401 3 |4mO 0IL FEEDING PIPE 19 1168072201| 1 V% K& B A THREAD TENSION ASM
20 |169111501 1 nE&R LOWER THREAD FINGER 20 |115085501| 4 |imE*k OIL PIPE CLAMP 20 |101020701| 1 MEZ&EmR FRAME THREAD GUIDE R
21 1101080701 | 1 1247 SM3.57 SCREW PAN SM3. 57 21 |168062401| 2 |®EL VINYL TUBE L 21 |115090801| 1 1257 M5X 6 SCREW PAN M5X 6
22 1115073601 1 INEES FELT 22 1168062601 1 f#m0 0IL FEEDING PIPE 22+ |168072501| 1 REBEHEEM THREAD TENSION ASSY M
23 |115073301| 2 OXIE 0-RING 23 |081004870| 1 0 Z![E P4 0 RING P4 22+ |168072601| 1 R EHMEH THREAD TENSION ASSY H

24 |115081501 1 ATIRET ADJUESTING SCREW 23 |014760832| 2 #2$T SM5.95 SCREW PAN SM5. 95
25 1119062201 1 B ER WIRE PLATE 24 1101020502 1 K&4 P-BAR BRACKET THREAD GUIDE
26 |168063001| 1 0 EE 0 RING 25 |166072501| 1 BF IRk EE THREAD TAKE-UP
27 1115080901 1 FUREZET M8 SCREW PAN M8
28 1018502032 8 |#$TM5X%X20 SCREW PAN M53X 20
29 |168063501 1 piihel iR s OIL WINDOW CUSHION
30 |115110401| 2 | #24TSM3.57 X40-5 SCREW PAN SM3.57 X 40-5
31 1125092201 1 AEEk ATUMINIUM PIPE JOINT
32 |101091701| 1 HimEEk RUBBER JOINT
33 |062500816| 2 12$TM5 X 8 SCREW M5 X8
8 1124 & /Thread trimmer mechanism 34 [119080101| 1 |#mEXLE OIL PIPE BRACKET 11.Ff#ft/Accessories
35 |115011001 1 BE%E10.5 RUBBER STOPPER 10.5
36 025050132 6 #E5 WASHER 5
37 5040202 1 BiHE3.2(670mm) | NYLON TUBING 3.2 (670MM)
38 (101092201 2 piiEs 3 OIL LINE
39 |125101802| 1 2 FUEL NOZZLE

9.FISEFF X2EE /Quick reverse switch mechanism

Fe 2 | H= SRR oA 7 NAME OF PARTS Fs| B S | &%= T HEM NAME OF PARTS
1 168080202 | 1 BIZE FLL MOTOR 1 1115150401 2 WSk E e HEAD HINGE
2 |125082301 1 I IE-R A MOVBLE KINFE RESET SPRING 2 |101120501 2 HKRHEE HEAD HINGE SLEEVE
3 168082001 1 I3k T THREAD TRIMMER LEVER 3 125120601 2 KERFHE R HEAD SHOCK PAD
4 169110102 1 YL IR 5 B 4R THREAD TRIMMER CAM LEVER SHAFT 4 5050111 4 $7 NAIL
5 1025050132 4 #E M5 WASHER M5 5 1125120801 2 LERRHE R HEAD SHOCK PAD
6 028050246 4 S HE SPRING WASHER 6 [115151701 1 1842 7] () SCREWDRIVER (MED [UM)
7 1018501432 4 25T M5X 14 SCREW PAN M5X 14 7+ 1115024112| 4 #H5tDBX 114 NEEDLE DBX 114
8 125080401 3 B2$T M3 X5 SCREW PAN M3X5 7+ 1115072401 10 #l$tDP X 520 NEEDLE DPX 5 20
9 |125082501 1 B ITIER KNIFE HOLLDER PRESSER PLATE 8 [115151001] 3 Bk BOBBIN
10 |115111301| 3 12T SM4.37 SCREW PAN SM4. 37 9 1115024113 1 S HTE MEDIUM OIL CAN
11 |125081501 1 Tzh7] MOVABLE KNIFEL D = = —_—— ™ 10 1168111401 1 WLLiEF HEAD SUPPORT
12 |125081801 1 HE WASHER ki = Ae =AW NANE OF PARTS 11 6050277 1 EHFt PARTS MANUAL
13 1125081401 1 st} MOVABLE KNIFEL U 1 062500816 4 25T M5X 8 SCREW PAN M5X8 12 1115151901 1 EFFEHE CONNECTING ROD ASSEMBLY
14 125080501 1 12£T SM4.37 SCREW PAN SM4. 37 2 |115114801 2 HZF U2 CORD HOLDER U2 13 1125104001 1 i Az R KNEE CONTROL COMPONENTS
15 125080601 | 4 12$T M4 SCREW PAN M4 3 |166090302| 1 EI 4T LA R-SWICH ASSY 14 1115151401 1 ZR3e4H 4 2DR WIRE RACK ASSEMBLY 2DR
16 |125082001 1 TIBRKIER KNIFE HOLLDER CONNECTING ROD L 4 1168090401| 1 10P# 3k 10P PLUG 15 1169050101 1 B FEBREAN ELECTRONIC KNEE REST
17 1125081701 1 TZE HOLER M-KNIFE D 16 169202001 1 HE OIL PAN
18 ]021400306| 2 28 M4 NUT M4 17 1152208101 12 | /K#E$TST4.2X25 WOOD SCREW ST4. 2X25
19 125081901 1 TIBRGEET KNIFE HOLLDER CONNECTING ROD S 18 1125104101 1 Rk KNEE JOINT
20 125081601 1 Lz HOLER M-KNIFE U - — - — 19 5040104 3 o TIE
21 125082101 1 Y1k thiH THREAD TRIMMER LEVER Fs = HE T &R NAME OF PARTS 20 1125122801 1 B 2% POWER CABLE
22 (018501432 2 | #RFTM5X14 SCREW M5 14 1 |018502032] 3 | #4TM5%20 SCREW PAN M5 X 20 21 1115152001 1 | iAEER GOVERNOR
23 1125082401 1 P71 E FORKED SHAFT BUSH 2 |119100201] 1 3 CONTROL BOX ASSY 22 1115151503 | 1 BiTIRAH ELECTRIC CONTROL MANUAL
24 1014760832 1 | #2$T SM5.95 SCREW PAN SHS. 95 3 101020201 2 | #8$TSM4.37Xx40-6 | SCREW PAN SM4.37X40-6 23 | 6050101 | 1 | fEMARAHE USER'S GUIDE
4 1119041001 1 | #BEEAH OPERATION PANEL 24 1115160601 1 SEIES ZIPLOCK BAG
5 [168012501| 2 | #2$TM3x8 SCREW PAN M3X8 25 |115160701| 1 SEIES ZIPLOCK BAG
6 062501016 2 | #BETM5x%10 SCREW PAN M5X 10 26 |115160801| 1 SEIES ZIPLOCK BAG
7 1025050132] 2 FIHES WASHER 5 27 1115151601 1 122 7](/) SCREWDRIVER (SMALL)
28 1115151801 1 222 71(K) SCREWDRIVER (LARGE)
29 6040101 1 HkE HOOD




